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SeeMeCNC H-1

Steves Extruder
Bill of Materials

71590

©2012  SeeMeCNC™

1

ITEM 
NO.

PartNo DESCRIPTION QTY.

1 71555 Extruder Base 1
2 26501 Nema 17 Stepper 1

3 35008 1/4"ID x 5/8"OD x .196"W Ball Bearing type R4ZZ 6

4 71550 1.75mm - 3mm Drive Roller 2
5 30157 1/4-20 Nylon Lock Nut Stainless Steel 3

6 71559 Extruder Motor Mount 1

7 30141 1/4-20 x 3-3/4"L Hex Head Bolt 1

8 71560 Drive Idler Left 1

9 71551 Filament Guide 1
10 71567 1/4"ID x 3/8"OD x 0.64"L Axle Spacer 2

11 71574 H-1 Extruder Barrel Assembly 1

12 30407 1/4-20 x 2" Socket Head Cap Screw 1

13 71566 Gear 15 Tooth 1

14 71565 Gear 28 Tooth 1

15 71569 Combination Gear15T 28T 2

16 71562 1/4"ID x 1/2"PD x 10T Gear 4

17 71570 Tensioner 1

18 30142 1/4-20 x 3-1/2"L Hex Head Bolt 1

19 71573 Tension Bar 1
20 30160 10-32 Nylon Lock Nut Stainless Steel 1

21 30002 10-32 x 3/4"L Socket Head Cap Screw 1

22 30500 #8 SAE Flat Washer 2
23 71561 Drive Idler Right 1

24 30036 6-32 x 2"L Socket Head Cap Screw Stainless Steel 2

25 30164 6-32 Nylon Lock Nut 2

26 30450 #6 SAE Flat Washer 6
27 36509 007 Buna N070 Oring 4

28 71564 Drive Mount 1

29 30512 1/4 SAE Flat Washer 1
30 71568 1/4"ID x 0.28"L Drive Spacer 1

31 30318 M3-.05 x 10mm L Phillip Pan Head 4

32 30449 No 4 SAE Washer 8
33 71534 Lower Extruder Mounting Plate 1 DWG.  NO.SIZE
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